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<UT1618>DEPT2230> 72>U. MIN|-

Trpe AMPL IVAR SPLICE AR ~* incorporotes
APPLICATOR PARTS LIST | LENGTHWISE O IGTAIL ae Incorperdted e
DESCRIPTION Q. PART NO. Iuo. DESCRIPTION a. PART NO, CRIMPING DATA TERMINALS]
1 WIRE CRIMPER 1 455713-8 ||42] SCREwW, SHC 2| 8118651-5 TO APPLY TERMINAL 62309
2 INS. CRIMPER - - 43 WASHER, LOCK ] 21057-4 62451
3 ANV IL 1 455714-8 |44 STRIP, HOLD DOWN 1 810640-1 ||wIrRE SI12E |CRINP HEIGHT -
4 ANVIL SPACER - - 45 - - - (2216 MW .071 -
S SHEAR BLADE 1 693012-I_|h6 - - - - - -
3 REAR SHEAR PLATE 1 465891-1 ||4? - - - - - -
7 SHEAR BLADE SPACER - - 48 - - - - - -
8 FRONT SHEAR PLATE - - 49 - - - - - -
9 REAR ANVIL SPACER PL - - ﬂtso DRAG BUSHING -FRONT 1 452836-1 CRIMP SIZE | TYPE FEED
10 FRONT ANVIL SPACER PL - - S1 DRAG SCREW -FRONT ] 452837-1 WIRE .180 | F
1 TOOL SPACER - - 52| DRAG SPRING -FRONT 1 370572 - -  BLUNT .345
12 CRIMP SPACER - - 4 53 - - - - - -
13 FRONT STRIP GUIOE 1 £91311-6 54 - - - INSULATION RANGE | WIRE RANGE
14 REAR STRIP GUIDE 1 691311-7 |lss| ELbow 1 22317-3 - 5000-10000 CMA
S6 TUBE, COPPER 1 6894452 EXPLODED VIEW
15|  RaAM 1 471167 57| SCREW, SHC ] 21001-4 A-6000 A-6000-S
78] TOOL HOLDER 7T 689633-2 |\8] - - Z RENARKS.
17| CRIMPER 8 BLADE MOUNT 1 465755-2 ||s9 WASHER, LOCK 1 21024-6 RECOMMENDED SPARE PARTS
18 SCREW, SHC 1 | 3-21000-6 ||60 - - - | PLACE 1TEM 66 BETWEEN CRIMP
19 APPL ICATOR MOUNT ASSY. | 1 471707-4 ||86? LUBRICATOR ASSEMBLY 1 465184-2 HOLDER ITEM 17 B ALIGN. GAGE
20 BASE PLATE - - _‘sz SYNTHETIC OIL EF] 22014-1 3. TOP TOOL MOUNTING FROM
21 BASE BLOCK - - 63| AIR BLAST ASSEMBLY 1 455350-2 TOOL HOLDER (16> OUTWARD
22 STRIP GU]DE PLATE - - 64 - - - ITEM 17, S & 1
23 ANV L HOLDER - - 65 TENSION ADJ. PLATE 1 3749399 4. .800 FORWARD
24 AUX. ANVIL HOLDER - - MISCELL ANEQUS S. SPECIAL FLAT ON CRIMPER
25 STRIPPER - GUARD 1 389072-3 ||66 A TOOL SPACER (SETUP ONLYp - | 693619-1 AND .165 ANVIL
26 STRIPPER MOUNT - - 67 - - - | 6. ALIGN. GAGE 679597-1
2?] RETAINER PLATE - - 68 - - -
28 STRIPPER MOUNT BRACKET | - - 69 - - -
29 STRIPPER BUSHING - - 70 - - -
30 STOCK DRAS 1 376666 ?1 - - - THIS APPLICATOR IS TO BE USED OW
N STOCK DRAG HANDLE - - 72 - - - Jl AMP-0-LECTRIC 1-471273-3
32] STOCK DRAG STuD, REAR 1 | 354045-1 | - MECH. FEED
33 STOCK DRAG SPRING, REAR] 1 | 1-23847-1
34 STOCK DRAG ADJ. SCREW 2 372997 SERIAL NO. DATE SMIPPED R 23-9)
35S FEED FINGER HOLDER - - C. MOYER
35 FEED FINGER 1 452817-1 CUSTOMER NAME AND ADORESS "0 2-91
3?7 FEED FINGER TiP - - ER|SMAN
roc|38| FEED FINGER SPACER - - prexry
A [33] Base casTine T | 570238 € | ecn A-395892 B|3- B
DIST 40 GUARD ] 460182-1 8 REDRAWN ECN A-287491 CE |2-91 LO® SHEET |REV
4'}4: - - - PIFILIR REVISION RECORD APP |DATE v 566208-1 12| C
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<UT1618>DEPT2230>ANPOE572>U, NINI -APP{

TYPE
AMPLIVAR SPLICE P 1 ced
APPL ICATOR PARTS LIST HARDWARE PIGTAIL AP oo 500
NO. DESCRIPTION SI1ZE LGTH.|REQ PART NO. NO. DESCRIPTION SI1ZE LGTH.|REQ PART NO.
100 PIN, SPRING 3129 1.62 1 - 7-21029-0 | 1IN SCREW, S0. HD SET 1/74-20 .88 1 21077-4
- TOOL HOLDF (167 TO RAM (1B - - - - 132| NUT, HEX HD 1/74-20 - 222021
- - - - = 1 BOTTOM OF BASE PLATE ON APPL. MT ASS¥(19) | - -
101 |  SCREW, SOC SET SLF LOCK. | 1/4-20 | .50 2-21549-3 | - - - - - -
- RAM PIN TO RAM - - - - - - - - - -
102] - - -1 - - =~ - - - | - -
A SCREW, HEX HD CAP 3/8-16 1.25 | 2 3-21015-2 - - - - - -
B SCREW, BUT HD CAP 3/8-16 . 7S 1 4-21002-6 - - - - - -
103 WASHER, FLAT /8 - 3 371178 - - - - - -
- APPL MT (19) TO BASE CASTING (3% - - - - - - - - -
104 SCREW, SHC 8-32 50 2 2-21000-7 - - - - - -
105 WASHER, FLAT ~8 - 2 21055-6 - - - - - -
- STRIP GUIDE (13 & 14) TO PL MT ASSy (19| - - - - - - - -
106 SCREW, BUT HD SOC CAP 8-32 . S50 2 2-21002-2 - - - - - -
107 WASHER, FLAT s 8 - 2 21055-6 - - - - - -
- HOLD DOWN (44), STRIP GUI 13 & 140 TO APPL MT ASSY (19) - - - - - -
108 NUT, HEX HD 10-32 - 2 21018-7 - - - - - -
- STOCK DRAG ADJ. SCREW (34) - - - - - - - - - -
110 NUT, HEX HD SELF LOCKING 1/74-20 - 1 21022-4 - - - - - -
- DRAG (302 SPRING (33) TO uD 3 - - - - - - - - -
112 SCREW, SHC 378-16 1.25 3-21000-6 - - - - - -
113 SCREW, SHC 3/8-16 1.25 1 3-21000-6 - - - - - -
- STRIPPER (253 GUARD(41) A LI R, PL(§) TD APPL MT(192] - - - - - -
115 SCREW, SHC 1/74-20 1.25 21001-7 - - - - - -
- TOP TOOLING €12, (5), (17) Tp TOOL HOLDER(16] - - NOTES:
116 SCREW, SHC 8-32 .25 1 2-21000-5 -
117| WASHER, FLAT s 8 - 1 21055-6 -
- TENSION ADJ. PL(65) TO FEED FINGER(3p) - - = -
Y30| NUT, HEX HD SELF LOCKING 8-32 - 1 21021-3 -
ftocl - | FRONT DRAG SCREW(S!) - - | - - -
1 A= - e - | - -
Tois] - - - - - - LOG SHEET |REV
{4 =1 - — - [A[ ses208-1 | zew2|""c
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